
Ersatzteilliste 

Multiprozessor / Abbruchschere 

EVC 30 

Hagen 



Blank page 



FOREWORD 

• This parts manual describes the configuration of the part components of the product and is intended

only to assist to order spare parts for maintenance work. 

• This manual contains no safety information for operating the product or maintenance work. Please

observe the safety instructions described in the relevant operation manual. 

• The illustrations shown in this manual is not appropriate for workshop instructions, so they should not

be used for assembling or disassembling the product. Please refer to the workshop manual for that 

purpose. 

• Use Everdigm genuine parts only.

Warranties do not cover damages that have been caused or aggravated by use of non-genuine parts. 

• For product warranty, please refer to the warranty conditions provided separately.

• The illustrations in this manual show only the overall shapes and positions of the part components so

they may not be identical with the actual parts. 

• For the purpose of continued product improvement, some information in this manual could be changed

without prior notice, and might be differ from your product which was not covered by this publication. 

• If you found the information that is unclear or not corresponding with the actual product, contact

Everdigm or Everdigm distributor. 

Copyright © 2017 Everdigm Corp. All rights reserved. 

This manual is copyrighted by Everdigm Corp. with all rights reserved in accordance with prevailing law. It 

is positively prohibited to use or reproduce its contents in whole or in part without prior written permission. 

1



Fig.

Item Part Name Qty See fig. Remarks

1 A000-0010 000 TUBE ASSY 1

2 A000-0001 000 ROD ASSY 1 01.002

Fig.

Part. No.

CYLINDER ASSY01.001

ABC12 A000-0000 000

ROD ASSY01.002

ABC12 A000-0001 000

2 
1 

3 4 

5 6 7 8 9 10 11 

1. Fig : Group number. 

2. Title : Title name of the assembly shown in the page. 

3. Model name: Identification name of the product. 

4. Assembly number : Number of the assembly show in the page. 

5. Item : Key number Which shows the referring number of the part in corresponding illustration. 

6. Part NO. : Identification number of the part or assembly. 

7. Rev. : Revision number of part number.  

8. Part name : Name of the part. 

9. Qty : Quantity used for one unit of their parent assembly containing the parts. 

10. See Fig. : Fig number of the part. 

11. Remark : Supplementary comment.  

2. How to order parts 
 

Please note the full model name and serial number of your product. This code can be found on the 

nameplate of your product. Compare the parts to order with the corresponding parts in the drawings in 

this parts manual and note the part numbers to order. 

 

When ordering parts, please specify detail part names as shown in the following example 

 

1. How to use this parts manual 

2



1. Model name of product: 

2. Serial number: 

3. Part No.: 

4. Part name: 

5. Quantity: 

6. Purchaser’s name & address: 

3



Chapter 1. Parts List

Fig. Part Name Page

01.010 CRUSHER ASSY .................................................................................................................................................... 6

02.010 MAIN FRAME ASSY ........................................................................................................................................... 8

03.010 SPEED UP VALVE ................................................................................................................................................ 12

04.010 CYLINDER ASSY ................................................................................................................................................... 14

05.010 MOUNTING FRAME ASSY .............................................................................................................................. 16

06.010 SLEWING MOTOR ASSY .................................................................................................................................. 20

07.010 ROTARY JOINT ..................................................................................................................................................... 22

08.010 D-JAW ASSY ......................................................................................................................................................... 24

09.010 D-JAW ASSY (F) ................................................................................................................................................... 26

10.010 D-JAW ASSY (M) ................................................................................................................................................. 28

31

42

Chapter 2. Accessory ....................................................................................................................

Chapter 3. Index ...........................................................................................................................

CONTENTS 

4



Chapter 1. Parts List

Crusher

EVC30



PARTS CATALOGUE MCACKR00150 / 20170223

01.010 CRUSHER ASSY

EVC30 EVC30-DBAHNX.XX A

Fig. 

75 125 300 125

700

4
4

.5
1
8
3

1
9
5

1
8
3

6
5
0

EVC30-MTG1-1E

Mounting Dimensions
Unit: mm

Crusher Ass'y

6



PARTS CATALOGUE MCACKR00150 / 20170223

01.010 CRUSHER ASSY

EVC30 EVC30-DBAHNX.XX A

Fig. 

75 125 300 125

700

4
4

.5
1
8
3

1
9
5

1
8
3

6
5
0

EVC30-MTG1-1E

Mounting Dimensions
Unit: mm

Crusher Ass'y

7



PARTS CATALOGUE MCACKR00150 / 20170223

02.010 MAIN FRAME ASSY

EVC30 AC323-0200 

Fig. 

8



PARTS CATALOGUE MCACKR00150 / 20170223

Item Part Name Qty See Fig. Remarks

1 AC323-0202 MAIN FRAME 1

2 AC323-0203 CYLINDER ASSY 1 04.010

3 AC323-0204 LOCK PIN 1

4 AC204-0109 SPEED UP VALVE 1 03.010

5 A007-0003 BLOCK 2 PF 1 1/4-6000psi

6 AC323-0205 NUT 2

7 AC323-0206 WEDGE 2

8 AC323-0207 BLOCK 2

9 AC223-0008 STOPPER 2

10 AC323-0208 COVER 2

11 AC202-0016 BUSH 2

12 AC323-0209 COVER 1

13 AC323-0210 COVER 1

14 P202-7007D002 SHIM 20 T1.0

15 S5110911 SPRING WASHER 30 D16-BO

16 S2222061 SOCKET BOLT 48 M16x2-L70-PM

17 S2215261 SOCKET BOLT 7 M12x1.75-L30-PM

18 AC323-0211D002 SHIM 8

19 2181-9086 SPLIT FLANGE 8 1-1/4-6000psi

20 S2219261 SOCKET BOLT 8 M14x2-L80-PM

21 S6710042 GREASE NIPPLE (A Type) 2 PT 1/8-CD

22 A051-2222 O-RING 8 AS568-222HSA90

23 AC323-0212D002 SHIM 2

24 AC340-0005 PIN 1

25 C300-5025 PIN COVER 1

26 AC320-0016 COVER PLATE 2

27 S2218561 SOCKET BOLT 8 M14x2-L45-PM

28 H001-0030D051 HOSE 2

29 S2220261 SOCKET BOLT 4 M14x2-L130-PM

30 S2221361 SOCKET BOLT 14 M16x2-L35-PM

31 AC223-0091 COVER 1

32 S5100911 SPRING WASHER 32 D16-BO

33 S5110711 SPRING WASHER 4 D12-BO

34 S0115061 HEX BOLT 22 M12x1.75-L25-FULL-PM

35 S5100711 SPRING WASHER 22

36 S5010713 PLAIN WASHER 18

EOL

Part Number

02.010 MAIN FRAME ASSY

EVC30 AC323-0200 

Fig. 

9



PARTS CATALOGUE MCACKR00150 / 20170223

02.010 MAIN FRAME ASSY

EVC30 AC323-0200 

Fig. 

10



PARTS CATALOGUE MCACKR00150 / 20170223

Item Part Name Qty See Fig. Remarks

1 AC323-0202 MAIN FRAME 1

2 AC323-0203 CYLINDER ASSY 1 04.010

3 AC323-0204 LOCK PIN 1

4 AC204-0109 SPEED UP VALVE 1 03.010

5 A007-0003 BLOCK 2 PF 1 1/4-6000psi

6 AC323-0205 NUT 2

7 AC323-0206 WEDGE 2

8 AC323-0207 BLOCK 2

9 AC223-0008 STOPPER 2

10 AC323-0208 COVER 2

11 AC202-0016 BUSH 2

12 AC323-0209 COVER 1

13 AC323-0210 COVER 1

14 P202-7007D002 SHIM 20 T1.0

15 S5110911 SPRING WASHER 30 D16-BO

16 S2222061 SOCKET BOLT 48 M16x2-L70-PM

17 S2215261 SOCKET BOLT 7 M12x1.75-L30-PM

18 AC323-0211D002 SHIM 8

19 2181-9086 SPLIT FLANGE 8 1-1/4-6000psi

20 S2219261 SOCKET BOLT 8 M14x2-L80-PM

21 S6710042 GREASE NIPPLE (A Type) 2 PT 1/8-CD

22 A051-2222 O-RING 8 AS568-222HSA90

23 AC323-0212D002 SHIM 2

24 AC340-0005 PIN 1

25 C300-5025 PIN COVER 1

26 AC320-0016 COVER PLATE 2

27 S2218561 SOCKET BOLT 8 M14x2-L45-PM

28 H001-0030D051 HOSE 2

29 S2220261 SOCKET BOLT 4 M14x2-L130-PM

30 S2221361 SOCKET BOLT 14 M16x2-L35-PM

31 AC223-0091 COVER 1

32 S5100911 SPRING WASHER 32 D16-BO

33 S5110711 SPRING WASHER 4 D12-BO

34 S0115061 HEX BOLT 22 M12x1.75-L25-FULL-PM

35 S5100711 SPRING WASHER 22

36 S5010713 PLAIN WASHER 18

EOL

Part Number

02.010 MAIN FRAME ASSY

EVC30 AC323-0200 

Fig. 

11



PARTS CATALOGUE MCACKR00150 / 20170223

03.010 SPEED UP VALVE

EVC30 AC204-0109 

Fig. 

12



PARTS CATALOGUE MCACKR00150 / 20170223

Item Part Name Qty See Fig. Remarks

1 AC204-0112 SPEED VALVE BLOCK 1

2 AC331-0095 CHECK VALVE 1

3 AC331-0096 CHECK VALVE 1

4 AC331-0094 COUNTER BALANCE VALVE 1

EOL

Part Number

03.010 SPEED UP VALVE

EVC30 AC204-0109 

Fig. 

13



PARTS CATALOGUE MCACKR00150 / 20170223

04.010 CYLINDER ASSY

EVC30 AC323-0203 

Fig. 

14



PARTS CATALOGUE MCACKR00150 / 20170223

Item Part Name Qty See Fig. Remarks

1 AC323-0228 TUBE WELDMENT 1

2 AC340-0013 ROD 1

3 P320-5005 PISTON 1

4 AC340-0068 ROD BUSH 1

5 AC340-0065 ROD COVER ASSY 1

6 P320-7065 GUIDE PLATE 1

7 A056-0026 PISTON SEAL 1

8 A059-0006 WEAR RING 2

9 S8001401 O RING 1 P140-1B

10 S8061400 BACKUP RING 2 P140-BIASCUT

11 A054-0017 WIPER 1

12 A053-0102 U-RING 1

13 A059-2017 WEAR RING 2

14 A056-0078 STEP SEAL 1

15 S8012401 O RING 1 G240-1B

16 S8092400 BACKUP RING 1 G240-BIASCUT

17 S3527707 SET SCREW 1 M16x2xL25

18 S2227771 SOCKET BOLT 24 M20 x 2.5 x L55 - PM

19 AC340-0057 BUSH 1

20 P202-5044 A BUSH 2

21 S5100911 SPRING WASHER 2 D16-BO

22 S0165863 HEX BOLT 2 M16x2-L80-ZPC3

23 S6710042 GREASE NIPPLE (A Type) 1 PT 1/8-CD

24 A061-0024 B PLUG 4 PF 1

25 S8000291 O-RING 4

EOL

Part Number

04.010 CYLINDER ASSY

EVC30 AC323-0203 

Fig. 

15



PARTS CATALOGUE MCACKR00150 / 20170223

05.010 MOUNTING FRAME ASSY

EVC30 AC350-0006 A

Fig. 

16



PARTS CATALOGUE MCACKR00150 / 20170223

Item Part Name Qty See Fig. Remarks

1 AC350-0007 MOUNTING FRAME 1

2 C300-2402 SLEWING BEARING 1

4 S5100911 SPRING WASHER 50 D16-BO

5 S2222561 SOCKET BOLT 36 M16x2-L95-PM

6 AC322-0032 SLEWING MOTOR ASSY 1 06.010

7 S5110711 SPRING WASHER 14 D12-BO

8 S2219161 SOCKET BOLT 8 M14x2-L75-PM

9 P350-6003 A ROTARY JOINT 1 07.010

10 S2221661 SOCKET BOLT 6 M16x2-L50-PM

11 AC350-0013 PIPE 1

12 A051-2192 O-RING 2 AS568-219 HSA90

13 AA042-0003 BRACKET 2

14 S5000703 PLAIN WASHER 12 D12-ZPC3

15 S2215261 SOCKET BOLT 4 M12x1.75-L30-PM

19 A082-0059 A MOTOR CONTROL VALVE 1

20 S2216661 SOCKET BOLT 2 M12x1.75-L100-PM

21 S8000141 O-RING 6

22 H002-0012D010 ADAPTER 4 PF(O)3/8-PF(5)3/8

23 H002-0012D008 ADAPTER 2 PF1/2-PF3/8

24 H001-0020D004 HOSE 1 PF3/8(5)-L450

25 H001-0020D003 HOSE 1 PF3/8(5)-L430

26 H001-0016D031 HOSE 1 3/8-P280-L440 (ST5-ST5)

27 H001-0017D189 HOSE(ST-90) 1 PF3/8(5)-L860

28 S8000111 O-RING 4

29 2181-1950D1 공용 4

31 C300-2025 COVER PLATE 1

33 S0115061 HEX BOLT 8 M12x1.75-L25-FULL-PM

34 A058-0003 V-RING 1

35 S2216061 SOCKET BOLT 4 M12x1.75-L70-PM

36 C300-4551 BLOCK 1

37 A061-0003 B PLUG 4 PF 1/2

38 S8000181 O-RING 6

39 S2215461 SOCKET BOLT 4 M12x1.75-L40-PM

41 C300-5019 COVER 1

42 A015-0003D012 DISK LOCK WASHER 8 D19.5xD13xL2.5

46 2181-1702D005 ELBOW 2

48 C300-2026 COVER PLATE 1

50 C300-5024 WASHER 4

51 A061-0019 A PLUG 2 PF 1 1/4

52 S8000381 O-RING 4

Part Number

05.010 MOUNTING FRAME ASSY

EVC30 AC350-0006 A

Fig. 

17



PARTS CATALOGUE MCACKR00150 / 20170223

05.010 MOUNTING FRAME ASSY

EVC30 AC350-0006 A

Fig. 

18



PARTS CATALOGUE MCACKR00150 / 20170223

Item Part Name Qty See Fig. Remarks

53 AC350-0014 PIPE 1

54 C300-4552 BLOCK 1

55 H002-0012D07 HOSE 2

56 C300-7069 COVER PLATE 1

57 S0139061 HEX BOLT 4 M30x3.5-L45-FULL-PM

58 AC350-0017 PLATE 4

59 S2221361 SOCKET BOLT 8 M16x2-L35-PM

EOL

Part Number

05.010 MOUNTING FRAME ASSY

EVC30 AC350-0006 A

Fig. 

19



PARTS CATALOGUE MCACKR00150 / 20170223

06.010 SLEWING MOTOR ASSY

EVC30 AC322-0032 

Fig. 

20



PARTS CATALOGUE MCACKR00150 / 20170223

Item Part Name Qty See Fig. Remarks

1 AC322-0031 MOTOR 1

2 C300-5022 SLEEVE 1

3 C300-7007 LOCK RING 1

4 C300-7002 PINION 1

5 C300-5023 WASHER 1

6 S0115263 HEX BOLT 1

7 A015-0003D012 DISK LOCK WASHER 1 D19.5xD13xL2.5

EOL

Part Number

06.010 SLEWING MOTOR ASSY

EVC30 AC322-0032 

Fig. 

21



PARTS CATALOGUE MCACKR00150 / 20170223

07.010 ROTARY JOINT

EVC30 P350-6003 A

Fig. 

22



PARTS CATALOGUE MCACKR00150 / 20170223

Item Part Name Qty See Fig. Remarks

1 P350-6002 A BODY 1

2 P350-6001 A SPINDLE 1

3 C300-6004 B COVER PLATE 1

5 A039-5001-01 BEARING 1 #6813

6 S8000750 O-RING 1 P75-1A

7 A039-5002-01 BEARING 1 #6817

8 A056-0024-01 ROTARY SEAL 5

9 A058-0001-01 V-RING 1

10 S2215071 SOCKET BOLT 2 M12x1.75-L25-PM

11 A061-0024 B PLUG 4 PF 1

12 S8000291 O-RING 4

EOL

Part Number

07.010 ROTARY JOINT

EVC30 P350-6003 A

Fig. 

23



PARTS CATALOGUE MCACKR00150 / 20170223

08.010 D-JAW ASSY

EVC30 AC323-0201 

Fig. 

24



PARTS CATALOGUE MCACKR00150 / 20170223

Item Part Name Qty See Fig. Remarks

1 AC323-0234 D-JAW ASSY (F) 1 09.010

2 AC323-0235 D-JAW ASSY (M) 1 10.010

3 C320-4008 STOPPER 2

4 S2221461 SOCKET BOLT 4 M16x2-L40-PM

5 S5110911 SPRING WASHER 13 D16-BO

6 C320-5039 ADJUST NUT 2

7 AC323-0236 PIN 1

8 AC323-0237 PIN 1

9 AC323-0238 PIN 1

10 S2221861 SOCKET BOLT 9 M16x2-L60-PM

11 S0172161 HEX BOLT 2 M20x2.5-L200-PM

12 S4013141 HEX NUT 4 M20x2.5-Sty.2-PM

13 AC323-0025 COVER 1

EOL

Part Number

08.010 D-JAW ASSY

EVC30 AC323-0201 

Fig. 

25



PARTS CATALOGUE MCACKR00150 / 20170223

09.010 D-JAW ASSY (F)

EVC30 AC323-0234 

Fig. 

26



PARTS CATALOGUE MCACKR00150 / 20170223

Item Part Name Qty See Fig. Remarks

1 AC323-0239 D-JAW (F) 1

2 C320-4001 A GUIDE BLADE 1

3 C300-4603 B CUTTER BLADE 4

4 A015-0003D016 DISK LOCK WASHER 10 D25.4xD17xL3.4

5 S2221861 SOCKET BOLT 10 M16x2-L60-PM

6 P202-4011 B TOOTH; Large 2

7 S0173571 HEX BOLT 2

8 S4013241 HEX NUT 2 M22x2.5-Sty.2-PM

9 C300-4700D001 SHIM 2 T0.5

10 AC323-0028 WEAR RING 2

11 S5101211 SPRING WASHER 2 D22-BO

EOL

Part Number

09.010 D-JAW ASSY (F)

EVC30 AC323-0234 

Fig. 

27



PARTS CATALOGUE MCACKR00150 / 20170223

10.010 D-JAW ASSY (M)

EVC30 AC323-0235 

Fig. 

28



PARTS CATALOGUE MCACKR00150 / 20170223

Item Part Name Qty See Fig. Remarks

1 AC323-0259 D-JAW (M) 1

2 C300-4603 B CUTTER BLADE 4

3 C320-5046 A BUSH 1

4 S2221661 SOCKET BOLT 8 M16x2-L50-PM

5 A015-0003D016 DISK LOCK WASHER 8 D25.4xD17xL3.4

6 P202-4011 B TOOTH; Large 1

7 S0173571 HEX BOLT 1

8 S4013241 HEX NUT 1 M22x2.5-Sty.2-PM

9 S6710042 GREASE NIPPLE (A Type) 1 PT 1/8-CD

10 C300-4700D001 SHIM 2 T0.5

11 S5101211 SPRING WASHER 1 D22-BO

EOL

Part Number

10.010 D-JAW ASSY (M)

EVC30 AC323-0235 

Fig. 

29



Blank page 



Chapter 2. Accessory

Crusher

EVC30



PARTS CATALOGUE MCACKR00150 / 20170223

EVC30 - Parts for Mounting EVC30 

Fasteners Set for Mounting Adapter

Standard Mounting Adapter

Mounting Pin Set 

30T-PFMT-2


6

0
 ~

 1
3

0

Max. 450
563

5
5

560

1
Mounting Adapter

5

6

4

2

3
2

3

3

1

For 33 mm holes

4

2

3

For M30x3.5 threaded holes

Fasteners Set for Mounting Adapter

Standard Mounting Adapter & Mounting Pin Set
Unit: mm

32



PARTS CATALOGUE MCACKR00150 / 20170223

Item Part Name Qty See Fig. Remarks

C300-0606 ADAPTER FASTENERS SET 1

1 S0179863 HEX BOLT 8 M30x3.5xL120-10.9

2 S0139763 HEX BOLT 4 M30x3.5xL80-10.9

3 S5101513 SPRING WASHER 20 M30

4 S4013543 HEX NUT 8 M30x3.5-10-Style1

Item Part Number Part Name Qty See Fig. Remarks

1 B300-7111 MOUNTING ADAPTER 1

Item Part Number Part Name Qty See Fig. Remarks

B280-9950Do MOUNTING PIN SET 2 2 sets / unit

1 B280-9952Do BRACKET PIN 1

2 B280-9957Do SPACER 2

3 B280-9956Do SHIM AR

4 B280-9955Do STOP RING 1

5 S0167261 HEX BOLT 1 M16x2xL170-10.9

6 S4012942 HEX NUT 2 M16x2-10-Style2

Part Number

EVC30 - Parts for Mounting 

Fasteners Set for Mounting Adapter 

Notes 
The parts with ‘Do’ at the end of their parts numbers are should be selected properly according to your carrier. 
Please contact Everdigm or our distributor before ordering parts of the mounting pin set. 

Standard Mounting Adapter 

Mounting Pin Set  

30T-PFMT-2


6

0
 ~

 1
3

0

Max. 450
563

5
5

560

1
Mounting Adapter

5

6

4

2

3
2

3

3

1

For 33 mm holes

4

2

3

For M30x3.5 threaded holes

Fasteners Set for Mounting Adapter

Standard Mounting Adapter & Mounting Pin Set
Unit: mm

33



PARTS CATALOGUE MCACKR00150 / 20170223

Item Part Name Qty See Fig. Remarks

P330-9701D001 FITTING SET 2 ORFS20

1 S8000381 O-RING 2 JIS P38-HsA90

2 H002-0001D017 ADAPTER 2 BSP1-1/4-ORFS20

3 A051-0252 O-RING 4 AS568-025-HsA90

4 H002-0004D001 CAP 2 ORFS20

5 A061-0026D4 HOSE PLUG 1 ORFS20

Item Part Name Qty See Fig. Remarks

P330-9701D002 FITTING SET 2 BSP1-1/4(60°Cone)

1 S8000381 O-RING 2 JIS P38-HsA90

2 H002-0012D020 ADAPTER 2 BSP1-1/4-BSP1-1/4(30°Flare)

3 H002-0011D006 CAP 2 BSP1-1/4(60°Cone)

4 A061-0027D006 HOSE PLUG 1 BSP1-1/4(30°Flare)

Item Part Name Qty See Fig. Remarks

P330-9701D003 FITTING SET 2 JIC20

1 S8000381 O-RING 2 JIS P38-HsA90

2 H002-0052D008 ADAPTER 2 BSP1-1/4-JIC20

3 H002-0054D004 CAP 2 JIC20

4 H002-0053D001 HOSE PLUG 2 JIC20

Item Part Name Qty See Fig. Remarks

1 H001-0001D084 HOSE 2 ORFS20-P350-L2300

2 H001-0001D075 HOSE 2 ORFS20-P350-L2000

3 H001-0016D418 HOSE 2 BSP1-1/4(60°Cone)-P350-L2300

4 H001-0032D003 HOSE 2 JIC20-P350-L2300

Part Number

Part Number

Part Number

Part Number

EVC30 – Fitting Sets & Hoses for Main Line  EVC30 

Notes 
When ordering fitting sets and hoses, check the type of hose connection for your carrier and determine the proper length of 
hoses before choosing the parts. 
Special hoses with other connection types or other hose lengths are also available on request. 

Fitting Sets Kit <ORFS -20> for Main Line 

Fitting Sets <BSP 1-1/4 (60°CONE)> for Main Line 

Fitting Sets <JIC -20 (37°FLARE)> for Main Line 

Hoses for Main Line 

Fitting Sets <BSP 1/2 (60

Fitting Sets <ORFS

Fitting Sets <PLUG> for Free Rotation 

Fitting Sets <JIC

Hoses for Rotation Line

34



PARTS CATALOGUE MCACKR00150 / 20170223

Item Part Number Part Name Qty See Fig. Remarks

C300-9702D001 FITTING SET 2 Plug

1 S8000181 O-RING 2 JIS P18-HsA90

2 H002-0002D006 PLUG 2 BSP1/2

Item Part Number Part Name Qty See Fig. Remarks

C300-9702D002 FITTING SET 2 ORFS8

1 S8000181 O-RING 2 JIS P18-HsA90

2 H002-0001D005 ADAPTER 2 BSP1/2-ORFS8

3 A051-0142 O-RING 4 AS568-014-HsA90

4 H002-0009D004 CAP 2 ORFS8

5 A061-0026D001 HOSE PLUG 1 ORFS8

Item Part Number Part Name Qty See Fig. Remarks

C300-9702D003 FITTING SET 2 BSP1/2(60°Cone)

1 S8000181 O-RING 2 JIS P18-HsA90

2 H002-0012D001 ADAPTER 2 BSP1/2-BSP1/2(30°Flare)

3 H002-0011D001 CAP 2 BSP1/2(60°Cone)

4 A061-0027D003 HOSE PLUG 1 BSP1/2(30°Flare)

Item Part Number Part Name Qty See Fig. Remarks

C300-9702D005 FITTING SET 2 JIC10

1 S8000181 O-RING 2 JIS P18-HsA90

2 H002-0052D004 ADAPTER 2 BSP1/2-JIC10

3 H002-0054D001 CAP 2 JIC10

4 H002-0053D002 HOSE PLUG 2 JIC10

Item Part Number Part Name Qty See Fig. Remarks

1 H001-0001D147 HOSE 2 ORFS8-P350-L2300

2 H001-0001D076 HOSE 2 ORFS8-P350-L2000

3 H001-0016D230 HOSE 2 BSP1/2-P350-L2300

4 H001-0032D055 HOSE 2 JIC10-P350-L2300

EVC30 – Fitting Sets & Hoses for Rotation Line 

Fitting Sets <BSP 1/2 (60°CONE)> for Rotation Line  

Fitting Sets <ORFS-8> for Rotation Line  

Fitting Sets <PLUG> for Free Rotation  

Notes 
When ordering fitting sets and hoses, check the type of hose connection for your carrier and determine the proper length of 
hoses before choosing the parts. 
Special hoses with other connection types or other hose lengths are also available on request 

Fitting Sets <JIC-10 (37°FLARE)> for Rotation Line  

Hoses for Rotation Line 

35



PARTS CATALOGUE MCACKR00150 / 20170223

Item Part Name Qty See Fig. Remarks

AC323-0280 SEAL KIT (MAIN ASS'Y) 1 Seal Kit for Main Ass'y

1 A051-2222 -O-RING -8

AC223-0100 SEAL KIT (SPEED-UP VALVE) 1 Seal Kit for Speed-up Valve

1 AC223-0101 -O-RING -2

2 S8000441 -O-RING -1 JIS P44-HsA90

3 S8000241 -O-RING -3 JIS P24-HsA90

4 S8000111 -O-RING -1 JIS P11-HsA90

5 A052-0020 -BACK UP-RING -1

AC204-0116 SEAL KIT (SPEED-UP VALVE) 1 Seal Kit for Speed-up Valve

AC323-0281 SEAL KIT (CYLINDER) 1 Seal Kit for Cylinder

1 A059-0026 -WEAR-RING -2

2 A053-0102 -U-RING -1

3 A056-0026 -PISTON SEAL -1

4 A054-0017 -WIPER -1

5 A059-2017 -WEAR-RING -2

6 A056-0078 -STEP SEAL -1

7 S8001401 -O-RING -1

8 S8012401 -O-RING -1

9 S8000291 -O-RING -1

10 S8061400 -BACK UP-RING -2

11 S8092400 -BACK UP-RING -1

AC350-0050A SEAL KIT (MOUNTING FRAME) 1 Seal Kit for Mounting Frame

1 A051-2222 -O-RING -2

2 S8000141 -O-RING -6

3 S8000111 -O-RING -5

4 A058-0003 -V-RING -1

5 S8000181 -O-RING -4

6 S8000381 -O-RING -4

7 A008-0013D004 -SEAL-RING -2

AC350-0020 SEAL KIT (ROTARY JOINT) 1 Seal Kit for Rotary joint

1 S8000750 -O-RING -1

2 A056-0024 -ROTARY SEAL -5

3 A058-0001 -V-RING -1

4 S8000291 -O-RING -4

Part Number

EVC30 – Seal Kit EVC30 

Shims for Cutter

Shims for Cutter

Shims for Trunnion

36



PARTS CATALOGUE MCACKR00150 / 20170223

Item Part Number Part Name Qty See Fig. Remarks

AC323-0211 SHIM

Do 001 SHIM (0.5) Thickness: 0.5 mm

002 SHIM (1.0) Thickness: 1.0 mm

003 SHIM (2.0) Thickness: 2.0 mm

004 SHIM (3.0) Thickness: 3.0 mm

AC323-0212 SHIM

Do 001 SHIM (0.5) Thickness: 0.5 mm

002 SHIM (1.0) Thickness: 1.0 mm

003 SHIM (2.0) Thickness: 2.0 mm

004 SHIM (3.0) Thickness: 3.0 mm

Item Part Number Part Name Qty See Fig. Remarks

C300-4700 SHIM

Do 001 SHIM (0.5) Thickness: 0.5 mm

002 SHIM (1.0) Thickness: 1.0 mm

003 SHIM (0.1) Thickness: 0.1 mm

004 SHIM (0.2) Thickness: 0.2 mm

005 SHIM (0.3) Thickness: 0.3 mm

Item Part Number Part Name Qty See Fig. Remarks

P202-7007 SHIM

Do 001 SHIM(0.5) Thickness: 0.5 mm

002 SHIM(1.0) Thickness: 1.0 mm

EVC30 – Shims 

Shims for Cutter Blades (for Demolishing Jaw) 

Shims for Cutter Blades (for Demolishing Jaw) 

Shims for Trunnion Bush 

37



PARTS CATALOGUE MCACKR00150 / 20170223

EVC30 - Maintenance Tool Kit EVC30 

1

Option Tools

Standard Tools

16

2, 3, 4, 5, 6, 7

14

8, 9, 10, 11

17 18

12,13

15

EVC30-TOOL-1

1

38



PARTS CATALOGUE MCACKR00150 / 20170223

Item Part Number Part Name Qty See Fig. Remarks

AC323-0123A EVC30 TOOL KIT 1

1 2199-9004 TOOL BOX 1

2 T6550005 L-WRENCH 4 1

3 T6550006 L-WRENCH 5 1

4 T6550009 L-WRENCH 8 1

5 T6550011 L-WRENCH 10 1

6 T6550013 L-WRENCH 12 1

7 T6550015 L-WRENCH 14 1

8 T6510071 SPANNER 14x17 1

9 T6510075 SPANNER 19x22 1

10 T6510081 SPANNER 24x27 1

11 T6510087 SPANNER 30x32 2

12 T6510028 SPANNER 46 1

13 T6510030 SPANNER 50 1

14 S3140043 EYE BOLT M16 2

15 A090-0031 RING WRENCH 55 1

16 2199-1005 PIPE 1

17 2199-9008 GREASE GUN 1

18 C300-8002 ADJUST NUT JIG (PCD165) 1

EVC30 – Maintenance Tool Kit 

1

Option Tools

Standard Tools

16

2, 3, 4, 5, 6, 7

14

8, 9, 10, 11

17 18

12,13

15

EVC30-TOOL-1

1

39



Blank page 



Chapter 3. Index

Crusher

EVC30



PARTS CATALOGUE MCACKR00150 / 20170223

Part Number Fig. Item Part Number Fig. Item Part Number Fig. Item

AC323-0237 08.010 8 P350-6001 07.010 2

2181-1702D005 05.010 46 AC323-0238 08.010 9 P350-6002 07.010 1

2181-1950D1 05.010 29 AC323-0239 09.010 1 P350-6003 05.010 9

2181-9086 02.010 19 AC323-0259 10.010 1 S0115061 02.010 34

A007-0003 02.010 5 AC331-0094 03.010 4 S0115061 05.010 33

A015-0003D012 05.010 42 AC331-0095 03.010 2 S0115263 06.010 6

A015-0003D012 06.010 7 AC331-0096 03.010 3 S0139061 05.010 57

A015-0003D016 09.010 4 AC340-0005 02.010 24 S0165863 04.010 22

A015-0003D016 10.010 5 AC340-0013 04.010 2 S0172161 08.010 11

A039-5001-01 07.010 5 AC340-0057 04.010 19 S0173571 09.010 7

A039-5002-01 07.010 7 AC340-0065 04.010 5 S0173571 10.010 7

A051-2192 05.010 12 AC340-0068 04.010 4 S2215071 07.010 10

A051-2222 02.010 22 AC350-0007 05.010 1 S2215261 02.010 17

A053-0102 04.010 12 AC350-0013 05.010 11 S2215261 05.010 15

A054-0017 04.010 11 AC350-0014 05.010 53 S2215461 05.010 39

A056-0024-01 07.010 8 AC350-0017 05.010 58 S2216061 05.010 35

A056-0026 04.010 7 C300-2025 05.010 31 S2216661 05.010 20

A056-0078 04.010 14 C300-2026 05.010 48 S2218561 02.010 27

A058-0001-01 07.010 9 C300-2402 05.010 2 S2219161 05.010 8

A058-0003 05.010 34 C300-4551 05.010 36 S2219261 02.010 20

A059-0006 04.010 8 C300-4552 05.010 54 S2220261 02.010 29

A059-2017 04.010 13 C300-4603 09.010 3 S2221361 02.010 30

A061-0003 05.010 37 C300-4603 10.010 2 S2221361 05.010 59

A061-0019 05.010 51 C300-4700D001 09.010 9 S2221461 08.010 4

A061-0024 04.010 24 C300-4700D001 10.010 10 S2221661 05.010 10

A061-0024 07.010 11 C300-5019 05.010 41 S2221661 10.010 4

A082-0059 05.010 19 C300-5022 06.010 2 S2221861 08.010 10

AA042-0003 05.010 13 C300-5023 06.010 5 S2221861 09.010 5

AC202-0016 02.010 11 C300-5024 05.010 50 S2222061 02.010 16

AC204-0109 02.010 4 C300-5025 02.010 25 S2222561 05.010 5

AC204-0112 03.010 1 C300-6004 07.010 3 S2227771 04.010 18

AC223-0008 02.010 9 C300-7002 06.010 4 S3527707 04.010 17

AC223-0091 02.010 31 C300-7007 06.010 3 S4013141 08.010 12

AC320-0016 02.010 26 C300-7069 05.010 56 S4013241 09.010 8

AC322-0031 06.010 1 C320-4001 09.010 2 S4013241 10.010 8

AC322-0032 05.010 6 C320-4008 08.010 3 S5000703 05.010 14

AC323-0025 08.010 13 C320-5039 08.010 6 S5010713 02.010 36

AC323-0028 09.010 10 C320-5046 10.010 3 S5100711 02.010 35

AC323-0202 02.010 1 EVC30-DBAHNX.XX 01.010 10 S5100911 02.010 32

AC323-0203 02.010 2 H001-0016D031 05.010 26 S5100911 04.010 21

AC323-0204 02.010 3 H001-0017D189 05.010 27 S5100911 05.010 4

AC323-0205 02.010 6 H001-0020D003 05.010 25 S5101211 09.010 11

AC323-0206 02.010 7 H001-0020D004 05.010 24 S5101211 10.010 11

AC323-0207 02.010 8 H001-0030D051 02.010 28 S5110711 02.010 33

AC323-0208 02.010 10 H002-0012D008 05.010 23 S5110711 05.010 7

AC323-0209 02.010 12 H002-0012D010 05.010 22 S5110911 02.010 15

AC323-0210 02.010 13 H002-0012D07 05.010 55 S5110911 08.010 5

AC323-0211D002 02.010 18 P202-4011 09.010 6 S6710042 02.010 21

AC323-0212D002 02.010 23 P202-4011 10.010 6 S6710042 04.010 23

AC323-0228 04.010 1 P202-5044 04.010 20 S6710042 10.010 9

AC323-0234 08.010 1 P202-7007D002 02.010 14 S8000111 05.010 28

AC323-0235 08.010 2 P320-5005 04.010 3 S8000141 05.010 21

AC323-0236 08.010 7 P320-7065 04.010 6 S8000181 05.010 38

42



PARTS CATALOGUE MCACKR00150 / 20170223

Part Number Fig. Item Part Number Fig. Item Part Number Fig. Item

S8000291 04.010 25

S8000291 07.010 12

S8000381 05.010 52

S8000750 07.010 6

S8001401 04.010 9

S8012401 04.010 15

S8061400 04.010 10

S8092400 04.010 16

43






